
 

 

City of Tulare 

FINAL 
Municipal Service Review 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared By 
Tulare County 

Local Agency Formation Commission 
August 2013



City of Tulare MSR Update   ii 
Tulare County LAFCO   

  Table of Contents 

INTRODUCTION .......................................................................................................................................... 0 

1 GROWTH AND POPULATION ............................................................................................................ 14 

2 PRESENT AND PLANNED CAPACITY OF PUBLIC FACILITIES AND ADEQUACY OF PUBLIC 
SERVICES, INCLUDING INFRASTRUCTURE NEEDS & DEFICIENCIES ......................................... 30 
[...]
details of the analysis and the approach to developing the recommendations. 

Willdan examined the previous four years of billing data provided by the City. Multiple years of data 
were analyzed to ensure short‐term anomalies were accounted for and long‐term trends captured.  
Furthermore, billing data was analyzed to determine seasonal demand patterns and overall 
consumption characteristics. As the projected volume of water consumption is a key component in 
revenue generation, it is critical that appropriate adjustments and trends are rationalized. Figure 2.2 
provides a summary of the City’s water consumption characteristics of approximately 16,500 
accounts. 

 

 

 

  



 

City of Tulare MSR Update   37 
Tulare County LAFCO   

Table 2.2 Water Consumption Characteristics  

*http://www.ci.tulare.ca.us/pdfs/departments/public_works/Water%20Rate%20Analysis%20-%20Report%2010-19-2012.pdf 

The existing rate structure is tiered. The structure is comprised of the following cost components. 

Meter Charge: Charge is per month and is based on the size of water meter. This component of the 
water rate reflects the cost of metering support, customer service and maintaining the account. 

Commodity Charge:  
 

 
 
In 2012, the City produced 6,001 million gallons or 18,418 acre-feet (AF), which is equivalent to 16.4 million 
gallons per day (mgd) of water servicing a population of approximately 60,627.  The average single-family 
residential customer has a monthly usage of 16 thousand gallons (Tgal).  The City estimates that the current 



 

City of Tulare MSR Update   38 
Tulare County LAFCO   

system operates at approximately 90%-95% of its capacity during summer (maximum demand) months.15      
 
Figure 2.2 Water Fund - Cost Distribution by Expenditure Classification 
 

 
*http://www.ci.tulare.ca.us/pdfs/departments/public_works/Water%20Rate%20Analysis%20-
%20Report%2010-19-2012.pdf 
 
As indicated in the original Municipal Service Review, there is no evidence suggesting that the City 
cannot continue to provide efficient water service to existing residents of Tulare.  In addition, with 
continued ground water conservation efforts and infrastructure improvements it is likely that it could 
provide efficient water service to future residents. 
 
As indicated in the 2010 City of Tulare UWMP, the City recognizes the importance of maintaining a 
high quality, reliable water supply.   The City recognizes that although water is a renewable resource, 
there is a limit on the amount of water that can be removed from a given supply source (e.g., 
groundwater basins, surface water sources). Due in part to the City’s location in the Central Valley 
and proximity to other available supply sources, ground water is expected to continue to be the 
primary source of  water through 2035. 
 
The City monitors its water system in compliance with both EPA standards and Title 22 regulations to 
ensure that only the most pristine and suitable water is delivered to its customers. Potential 
contaminants that are routinely monitored by the City include: microbial contaminants, inorganic 
contaminants, pesticides and herbicides, organic chemical contaminants, radioactive contaminants. 
Primary and secondary maximum contaminant levels (MCLs) are the highest level of a substance 
allowed in drinking water, and are established by Federal and State regulatory agencies. According to 
the City’s Annual Water Quality Reports, regulated substances detected in the City’s drinking water 
have had concentrations below the MCLs since 2000 (the earliest available reporting year), with the 
exception of total coliform in 2001. No fecal coliform bacteria were detected and all repeat and 
                                                      

15 Water Rate Analysis - Report 12-20-2012  
 



 

City of Tulare MSR Update   39 
Tulare County LAFCO   

subsequent sampling yielded negative results. Figure 2.3 presents a summary of sampling results for 
2011  
 
According to the 2010 UWMP, the drinking water standard for arsenic was reduced from 50 
micrograms per liter (μg/L) to 10 μg/L, effective January 23, 2006. The City water supply currently 
meets the arsenic MCL of 10 μg/L. DHS is required to set a constituent’s MCL at a level as close as 
practicable to its public health goal (PHG). The PHG for arsenic is currently 0.004 μg/L (EPA, 2004). If 
the arsenic MCL is reduced to close to the PHG limit, arsenic could potentially be a future water 
quality concern for the City. As there are no immediate plans to further reduce the arsenic drinking 
water limitation, arsenic does not pose a threat to the City groundwater supply.  
 
Water quality influences the City’s water management strategies and its efforts to comply with federal 
and State drinking water regulations. These regulations require rigorous water quality testing, source 
assessments, and treatment compliance. No other special water management strategies due to water 
quality effects are necessary. It is anticipated that the City will continue to depend on groundwater as 
a reliable water supply. Water supply changes due to water quality are not expected. 
 
The City’s water supplies are periodically chlorinated to provide a disinfectant residual that is required 
by federal and state regulations and helps maintain a safe drinking water supply throughout the 
distribution system. This treatment process has proven sufficient to meet federal and state primary 
and secondary drinking water regulations. Hence, the quality of groundwater is not considered an 
impediment to water supply reliability at this time.   
 
When evaluating any proposed SOI updates, LAFCO should consider which agency can most 
efficiently provide water service to the subject area and ensure that adequate planning has taken 
place for the provision of public services. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

City of Tulare MSR Update   40 
Tulare County LAFCO   

Figure 2.3 Sampling Results 
 

 
Source: City of Tulare 2011 Water Quality Report 
  



 

City of Tulare MSR Update   41 
Tulare County LAFCO   

2.2 Wastewater Collection, Treatment, and Disposal  
 
The City of Tulare plans for sanitary sewer system improvements through the implementation of a 
comprehensive Master Plan.  The City of Tulare Sewer System Master Plan was last updated in July 
2009 by Carollo Engineering.  The current Sewer System Master Plan has a planning area which 
generally extends beyond the City’s current SOI, except for areas in the southeastern and eastern 
areas within the City’s SOI.  When the City updates the Sewer System Master Plan, it is 
recommended that the planning boundary be extended, at a minimum, to encompass the City’s SOI, 
to ensure that adequate sanitary sewer infrastructure can be provided to accommodate future growth 
consistent with General Plan build-out.  The Sewer System Master Plan is framed to accommodate a 
population of 115,000 by the year 2020. 
 
The City of Tulare wastewater collection system consists of a series of pipes and lift stations that 
transport raw sewage to the City’s wastewater treatment facility (WWTF) located southwest Tulare.  
The City’s WWTF includes two separate wastewater treatment trains (WWTTs), one for domestic 
wastes, and the other for primarily industrial wastes, described as follows.  All of the City’s wastewater 
is considered un-disinfected secondary-treated water, and does not meet California Code of 
Regulations Title 22 (Title 22) requirements for disinfected secondary or tertiary-treated water. 
 
The expanded domestic WWTT is a 6.0 MGD capacity activated sludge plant that includes headworks 
with mechanical screens and an aerated grit chamber, primary and secondary sedimentation, 
biofiltration, activated sludge units, sludge thickening and digestion, and sludge drying.  The 
secondary treatment plant’s goal is to remove organic and solid materials and the nitrogen in the 
wastewater that can pollute the environment.  The facility was built in 1920. Several major 
improvements have been made in the past 30 years to help handle these needs.  The recent 
expansion in 2006 added an anoxic basin to help in the removal of nitrogen to meet the City’s total 
nitrogen requirements.   
 
The industrial WWTT influent arrives via two separate pipelines that terminate into one headworks 
that feature a bar screen and grease and grit removal.  An expansion of the plant was competed in 
2009 and increased the plant’s capacity from 6.7 million gallons per day (mgd) to 12 mgd.  The 
expansion added several units to the treatment process to improve efficiency and process reliability 
and modified the existing aerated lagoons that are used in the process.  The project included 
modifying the existing aerated lagoons to provide equalization and biological treatment, and adding a 
dissolved air flotation (DAF) to remove fats, oils and grease; six sequencing batch reactors (SBRs) to 
remove organics, and denitrification filters to remove residual nitrate or nitrogen. The plant is one of 
the largest SBR operating wastewater treatment facilities in the nation and will continue to provide 
quality recycled water to the community.16 
 
The City operates the WWTF under the provisions specified in Waste Discharge Requirements 
(WDR) Order No. R5-2002-0186 issued by the California Regional Water Quality Control Board 
Central Valley Region.   A draft Waste Discharge Requirements Order is out for public review and 
comment, and issued in April 2013.  Domestic and industrial discharges are combined in an aerated 
mixing box and discharged to approximately 200 acres of ponds for disposal by evaporation and 
percolation.  A portion of the effluent discharged to ponds is recycled on 2,700 acres of nearby 
farmland, 800 acres of which is owned by the City.  Water in the Tulare Lake Basin is in short supply, 
requiring importation of surface waters from other parts of the State.  The Basin Plan encourages 
reclamation on irrigated crops wherever feasible and indicates that discharges to surface water and 

                                                      
16 http://www.ci.tulare.ca.us/pdfs/departments/public_works/Industrial_Plant_Characteristics.pdf 



 

City of Tulare MSR Update   42 
Tulare County LAFCO   

evaporation of reclaimable wastewater will not be acceptable permanent disposal methods where the 
opportunity exists to replace an existing use or proposed use of fresh water with recycled water.  
Where appropriate, the Basin Plan allows a timetable for implementing reclamation.  The City’s 
discharge constitutes a significant source of agricultural supply water and groundwater recharge.   
 
Self-monitoring reports are required to be submitted by the Discharger to the RWQCB on a monthly 
basis, and contain information pertaining to flow records, construction activity, permit compliance, etc.  
Self-monitoring reports from March 1998 through January 2002 indicate that winter flows to the 
domestic WWTT are not significantly higher than summer flows, indicating that inflow and infiltration in 
general are not a serious problem for the domestic WWTT.   
 
Based upon information contained in the Wastewater User Charge Survey Report FY 2007-2008 (Cal 
EPA – State Water Resources Control Board, May 2008), the average dry weather flow at the WWTF 
(combined flow for both treatment trains) is approximately 11.3 MGD.  Recorded flows indicate that 
the WWTF is currently operating near its permitted capacity for the domestic WWTT.  However, 
ongoing efforts to improve the plant’s capacity and efficiency are expected to increase available 
capacity to serve future growth.  Beyond the expansion project currently under construction at the 
plant, it is likely that additional capacity improvements will need to occur to meet the 20-year growth 
needs of the City.     
 
The City’s budget reflects continued efforts to anticipate and avoid any problems with the 
sewer/wastewater utilities, with many capital improvements included.  The City of Tulare has an 
enterprise fund for sewer/wastewater set up to estimate revenues and expenditures for the 
sewer/wastewater utilities.  The City’s sewer/wastewater fund generates revenue from the following 
major sources, including but not limited to: 
 

 Interest Income 
 Rents and Concessions 
 Connection Fees 
 Sewer Receipts 
 Septic Tank Discharge Fees 
 Main Footage Fees 
 Development Impact Fees 
 Loan Proceeds 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

City of Tulare MSR Update   43 
Tulare County LAFCO   

Table 2.3 summarizes the City’s sewer/wastewater fund projected revenues and expenditures for 
fiscal year 2012-13.   
 

 
 
 
 

Table 2-3 
Projected Revenues and Expenditures 

City of Tulare Sewer/Wastewater Fund Budget (F.Y. 2012-13) 
PROJECTED REVENUES 
Beginning Fund Balance (July 1, 2005) $44,630,310 
Use of Money and Property $225,000 
Current Service Charges $22,760,150 
Miscellaneous Revenues $1,702,480 
  
Total Available Resources $24,687,630 
ESTIMATED EXPENDITURES  
Salaries and Employee Benefits $2,242,550 
Maintenance and Operation $10,073,770 
Capital Improvements $453,140 
Capital Outlay $333,000 
Debt Service $11,868,190 
Fund Transfer to Sewer/Wastewater CIP $1,000,000 
Total Estimated Expenditures $25,970,650 
Anticipated Wastewater Fund Balance 
(June 30, 2006) 

$43,347,290 

  Source: City of Tulare 2012-13 Adopted Budget 
 
 
 
 
 
As indicated in Table 2-3, for fiscal year 2012-13 the City’s sewer/wastewater fund expenditures 
exceed the projected revenues (excluding carryover balance and bond proceeds).  The City 
accounted for this imbalance by spending carryover funds from previous years, and using sewer 
bonds proceeds.  In addition to allocating funds towards capital improvements to occur out of the 
enterprise fund, a transfer of $1,000,000 was allocated to the City’s capital improvement program for 
sewer/wastewater.  The following capital improvements are listed as enterprise sewer/wastewater 
funds expenditures. 
 

 Manholes/Rehabilitation ($60,000)  
 Miscellaneous Lift Station Improvements ($35,000) 
 SCADA Installation  ($37,000) 
 Lift Station Control Panel  ($121,140) 

 
In addition to the above improvements, approximately $1,000,000 was allocated towards the City’s 



 

City of Tulare MSR Update   44 
Tulare County LAFCO   

capital improvement program for sewer/wastewater, which for fiscal year 2012-13, identifies the 
following sewer system and wastewater treatment system improvements. 
 

 Oversize participation 
 Pipeline Replacement  
 Main Extensions to Annexed Islands 
 WWTP Capital Maintenance 
 BVF Cover Replacement 
 Solar Project Phase II 
 Advanced Energy Storage 
 Westside Trunk Line 
 Various Equipment Replacement 
 Storm/Sewer Installation 

  
Based upon a review of the City’s budget for sewer/wastewater, the service is being managed in a 
cost effective and efficient manner.  The City’s effort to keep sanitary sewer rates in check is evident 
by the City’s issuance of sewer bonds to construct capital improvements to the WWTF.  The City is 
meeting the long term debt obligations of bond issuances.  As more connections to the City’s sewer 
system are installed, additional revenue will be generated to assist with the repayment of long term 
debt.     
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

City of Tulare MSR Update   45 
Tulare County LAFCO   

2.3 Drainage Infrastructure 
 
The Storm Water Management Plan outlines and directs the City’s storm water related priorities and 
activates for the years 2009 through 2013. It provides a comprehensive five year plan to enhance and 
protect storm water quality in the City.  It also incorporates measurable goals, control measures and 
public programs to minimize the amount of pollutants discharged through the storm water system. The 
following is a summary of the 2009 Storm Water Management Plan.   
 

2009 Storm Water Management Plan 
 

 
 
 
 
 
 
 
 
 
 